
DH038
V SQUAT



4

5

6

7

8

3

9

14 

15 

16



3



4



5

Parts List

Description QTY Description QTY

1 Right ground support 1 41 Pipe plug F50×75 2

2 Left ground support 1 42 Aluminum handle 3

3 Swinging frame 1 43 Buffer pad 2

4 Limiting bracket 1 44 Pipe plug □75 2

5 Swing limit frame 1 45 Foot Cover 4

6 Left handle frame 1 46 Plug □50×100 2

7 Lower connecting bracket 2 47 Spacer φ17×10.5 4

8 Rear connecting frame 1 48 Bumper 4

9 Foot pedal axle stand 2 49 Bumper φ45 4

10 Foot pedal handle holder 1 50 Aluminum handle 3

11 1 51 Plug φ48 4

12 1 52 Aluminum end cap 2

13 Right handle frame 1 53 Aluminum head 6

14 Foot rest 1 54 Hex Head Bolt M12×135 12

15 Handle shaft frame 2 55 Hex Head Bolt M12×120 2

16 Connecting reinforcement 2 56 Hex Head Bolt M12×90 4

17 Sealing shaft 1 57 Hex Head Bolt M12×85 8

18 Barbell bar 2 58 Hex Head Bolt M12×75 4

19 Barbell bar 2 59 Hex Head

Item No. Item No.

Left shoulder cushion holder

Soket Head Cap Screw M4×30

Soket Head Cap Screw M8×70

Flat Head Cap Screw M12×45

Flat Head Cap Screw M12×30

Flat Head Cap Screw M10×25

Flat Head Cap Screw M8×45

Flat Washer φ13×φ24×1.5

Flat Washer φ9×φ16×1.6

Flat Washer φ4.5×φ9×0.8

 Bolt M12×30 14

20 Limiting rod 4 60 Hex Head Bolt M10×100 5

21 Foot pedal 1 61 Hex Head Bolt M10×30 14

22 Limit cover plate 2 62 4

23 Spacer 2 63 4

24 Limit hook 1 64 4

25 Small liner 4 65 2

26 Limiting rod 1 66 2

27 Pin shaft 2 67 10

28 Lever latch spring 2 68 6

29 Lock nut M20×1.5 2 69 2

30 End cap 2 70 Socket Set Screw M8×6 4

31 End cap 4 71 Nylon Lock Nut M12 30

32 Spacer 8 72 Nylon Lock Nut M10 2

33 Snap Spring 2 73 Nylon Lock Nut M8 12

34 Gas Spring 20Kg 1 74 Nylon Lock Nut M4 4

35 L-shaped shoulder pad 2 75 70

36 Small shoulder pad 2 76 4

37 Small shoulder pad 1 77 23

38 4 78 10

39 bushing 2 79 8

40 Copper bearings 8 80 Spring Washer φ12 14

Right shoulder cushion holder

Socket Head Cap Screw M12×30

Button Head Cap Screw M10×70

Flat Washer φ13×φ44×2

Flat Washer φ11×φ20×2

Bearing with diamond seat



6

Exploded View

15

18

48

33

48

51

71

75
38

42 53 67

61

77

34
71

22

38
75

5

73

77

72

69
37

20
75

80

59

46

75

56

40

44

13

32
67

31

75 80

6
42

15

53

67 77
60

758059

3

26
30

66

46 71
75

8

65

2

7

75

52

43 62

48 51

76
57

75
57

19

59

51

36

35

11

45

75
54

54
75

9

75

58

54
75

7175

41

7

71

49

75

63

74

39

75

17

80 59

67
31

40

47 64

21
27

28

45

32

53

67

21

4

55

25

71

24

19

29

68
1

50

32

51

38

10

73

78

14

75

53 67

12

16

23

56

70

78

73

73

71

42

50

79

75



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Item No.

Flat Head Cap Screw M10×25

Flat Washer φ13×φ24×1.5

Description QTY Description QTY

1 Right ground support 1 31 End cap 2

2 Left ground support 1 54 Hex Head Bolt M12×135 12

4 Limiting bracket 1 57 Hex Head Bolt M12×85 4

7 Lower connecting bracket 2 58 Hex Head Bolt M12×75 4

8 Rear connecting frame 1 67 2

9 Foot pedal axle stand 2 71 Nylon Lock Nut M12 20

14 Foot rest 1 75 40

75

8

54

7

4

147

9

7558

31
67

71
75

2

1

9

57



10

STEP 2

Item No. Item No.

Flat Head Cap Screw M8×45

Flat Washer φ9×φ16×1.6

Flat Head Cap Screw M12×45

Description QTY Description QTY

19 Barbell bar 2 68 6

21 Foot pedal 1 70 Socket Set Screw M8×6 4

48 Bumper 2 73 Nylon Lock Nut M8 6

52 Aluminum end cap 2 78 6

65 2

78

21

68

19

48

70

52
65

19

48

73



11

STEP 3

Item No. Item No.

Flat Head Cap Screw M10×25

Flat Washer φ13×φ24×1.5

Description QTY Description QTY

3 Swinging frame 1 59 Hex Head Bolt M12×30 8

6 Left handle frame 1 67 2

13 Right handle frame 1 69 2

18 Barbell bar 2 72 Nylon Lock Nut M10 2

20 Limiting rod 4 75 8

31 End cap 2 77 4

33 Snap Spring 2 80 Spring Washer φ12 8

48 Bumper 2

Button Head Cap Screw M10×70

Flat Washer φ11×φ20×2

3

48

72

3369

75
6

20

18

80

59

31
67

13

80

59

77

75



12

STEP 4

Item No. Item No.

Left shoulder cushion holder

Flat Washer φ13×φ24×1.5

Description QTY Description QTY

11 1 60 Hex Head Bolt M10×100 5

12 1 61 Hex Head Bolt M10×30 14

35 L-shaped shoulder pad 2 75 4

36 Small shoulder pad 2 77 19

37 Small shoulder pad 1 80 Spring Washer φ12 4

59 Hex Head Bolt M12×30 4

Right shoulder cushion holder

Flat Washer φ11×φ20×2

60

77

36

35

36

37

75
80

59
77

60

77

61

12

11

35



13

STEP 5

Item No. Item No.

Flat Washer φ13×φ24×1.5

Description QTY Description QTY

3 Swinging frame 1 71 Nylon Lock Nut M12 4

32 Spacer 4 75 4

38 2 76 4

57 Hex Head Bolt M12×85 4

Bearing with diamond seat Flat Washer φ13×φ44×2

71

57
76

38 32 75

32

38

71
75

3



14



15



16


